





DAFP Parts List











MAINFRAME ASSEMBLY
[image: ]
MAINFRAME ASSEMBLY
ITEM     QTY	DESCRIPTION					PART NO
1		2	Keeper Bar	 					1376200
2		7	Lynch Pin						900528
3		2	Bolt M12 x 110					901071
4		6	Washer 12mm dia.					901613
5		2	Spring						900452
6		1	Friction Plate					1376400
7		1	Centre Frame - DAFP/S				1404700
 - 		1	Centre Frame - DAFP/M				1404800
 - 		1	Centre Frame - DAFP/L				1404900
8		2	Nyloc Nut M12					900783
9		2	Bottom Link Pin (Cat. 2) - DAFP/S		062400
 - 		2	Bottom Link Pin (Cat. 2) - DAFP/M		312500
 - 		2	Bottom Link Pin (Cat. 3) - DAFP/M		312600
 - 		2	Bottom Link Pin (Cat. 3) - DAFP/L		090500
10		4/6	Setscrew M20 x 50				901375
11		1	Mainframe - DAFP/S				1405000
 - 		1	Mainframe - DAPF/M				1405100
 - 		1	Mainframe - DAFP/L				1405200
12		4/6	Nyloc Nut M20					900785
13	   As Req.	Nut - M12						900773
14	   As Req.	Spring Washer - 12mm dia.			901189
15	   As Req.	Extension Bracket - Single			273390
 - 	   As Req.	Extension Bracket - Double			312790
16	   As Req.	Bolt M12 x 100					901076
17		1	Connecting Link - DAFP/S			1377200
 - 		1	Connecting Link - DAFP/M			1382400
 - 		1	Connecting Link - DAFP/L			1382400
18		1	Pivot Bracket (RH) - DAFP/S & M		267198
 - 		1	Pivot Bracket (LH) - DAFP/S & M		267199
 - 		1	Pivot Bracket (RH) - DAFP/L			1029498
 - 		1	Pivot Bracket (LH) - DAFP/L			1029499
19	   As Req.	Chain							901428
20		2	Pin							012500
21		2	‘R’ Clip						900521
22		1	Top Link Pin - DAFP/S				219800
 - 		1	Top Link Pin - DAFP/M (Cat. 2)		069100
 - 		1	Top Link Pin - DAFP/M (Cat. 3)		069200
 - 		1	Top Link Pin - DAFP/L (Cat. 2)		062500
 - 		1	Top Link Pin - DAFP/L (Cat. 3)		011900	
DRAW ARM ASSEMBLY


	
[image: ]


DRAW ARM ASSEMBLY
ITEM     QTY	DESCRIPTION				DAFP/ S/M	DAFP/L
1		6	Washer	 				900174	900181
2		4	Nyloc Nut 1” UNF				900112	   -
 - 		4	Nyloc Nut 1 1/4” UNF			   -		900113
3		2	Stud						900520	902001
5		2	Chain						901426	901426
 - 		2	Chain (DAFPL/L on DF 250)		   -		903399
6		2	Eye Bolt c/w Nut				901903	901903
7		4	Washer					901606	901606
8		2	Nut M16					900774	900774
9		4	Adjuster Pin					297600	240400
10		4	‘R’ Clip					900521	900521
11	     1 Pair	Outer Arm - DAFP/S			1411098/9	   -
 - 	     1 Pair	Outer Arm - DAFP/M			1411198/9	   -
 - 	     1 Pair	Outer Arm - DAFP/L			   - 	        1425098/9
 - 	     1 Pair	Outer Arm - DAFP/L on DF 250	   -	        1491998/9
12		2	Roller						268200	268200
13		2	Spring Pin 5/16” x 2”			900292	900292
14		2	Inner Arm - DAFP/S			267300	   -
 -		2 	Inner Arm - DAFP/M			312000	   -
 - 		2	Inner Arm - DAFP/L			   -		1029300
 -		2	Inner Arm - DAFP/L on DF 250	   -		1492000
15		2	Split Pin					901209	901209
16		2	Pin						268400	299400
17		1	Pivot Bracket RH				267198	1029498
 - 		1	Pivot Bracket LH				267199	1029499
19		2	Chain						901426	901426
20		2	Spring					900450	900450







[image: ]AXLE ASSEMBLY





AXLE ASSEMBLY
ITEM     QTY	DESCRIPTION				DAFP/ S/M	DAFP/L
1	   As Req.	Spacer	 				204600	204600
2	   As Req.	Packer Ring 50mm Bore			191600	191600
3		2	Grease Nipple				900431	900431
5		6	Bolt M16 x 65				901085	901085
6	   As Req.	Packer Ring 70mm Bore			305300	305300
7		2	Bolt M12 x 110				901077	901077
8		1	Spacer - Double Hole			312100	312100
9		4	Nyloc Nut M12				900783	900783
10	   As Req.	Spacer - Single Hole			312200	312200
11		1	Axle Tube					303800	311900
12		2	Spacer					1299700	1299700
13		2	Bearing Housing				259900	259900
14		2	Bearing					901458	901458
15		2	Spacer					239800	239800
16		2	Axle						303700	311800
 - 	   As Req.	Axle * 					311800	1424400
17		2	Bolt M12 x 90				901075	901075
18		2	Collar						312300	312300

Above Quantities are per gang. 

*	If a furrow press is fitted with its maximum number of rings, one of the standard axles is replaced with a longer axle. 
i.e.	DAFP/S furrow press with 25 rings will require 1 axle (311800) and 3 axles (303700).
DAFP/M furrow press with 31 rings will require 1 axle (1424400) and 3 axles (311800).












AXLE ASSEMBLY (DAFP/L)
[image: ]



AXLE ASSEMBLY DAFP/L

ITEM     QTY	DESCRIPTION					DAFP/L
1	   As Req.	Spacer	 					204600
2		3	Bearing						901458
3		2	Grease Nipple					900431
4		6	Bolt M16 x 65					901085
5		6	Nyloc Nut M16					900784
6	   As Req.	Packer Ring 70mm bore				305300
7	   As Req.	Spacer - Single Hole				312200
8		4	Spacer 5mm						1299700
9		3	Bearing Housing					259900
10		4	Bolt M12 x 110					901077
11		6	Nyloc Nut M12					900783
12		2	Spacer 12mm					322500
13		2	Collar							312300
14		2	Bolt M12 x 90					901075
15	   As Req.	Packer Ring 50mm Bore				191600
16		2	Axle							311800
 - 	   As Req.	Axle *						1424400
17		2	Axle Tube						1029000
18		1	Stub Axle						1029100

Above quantities aer per gang. 

*	When on maximum extension (41 rings) on of the standard axles (311800) is replaced with a 1424400 axle. 
i.e. 	A furrow press fitted with 41 rings will required 3 axles (311800) and 1 axle (1424400). 


~6~

image4.jpeg




image1.jpeg




image2.jpeg




image3.jpeg

